
 

Made for first. Built to last. 

 

Fitment: 2019-CURRENT PRO XP  

 

 



Parts List: 

Item # Part # Description Qty. 

1 N/A FRONT BUMPER 1 

2 N/A 5/16-18 X 1” BOLT 2 

3 N/A 5/16 SAE WASHER 4 

4 N/A 5/16 SPLIT LOCK WASHER 2 

5 N/A 5/16 HEX NUT 2 

 

 

 

 

 

 

 

 
 

 

 

5 

4 

3 

2 



 

 

 

Installation: 

STEP 1:  

Remove the factory (or aftermarket if using winch) front plastic cover to access lower 
bolts. 

 

STEP 2:  

Remove the 2 lower bolts on each side of the factory pull point. You will be reusing 
these bolts. 

  

                 

STEP 3:  

Place the bumper through the upper holes in plastics and let hang. 

 
 

 

 



 

STEP 4: 

Using the bolts removed in step 2, start the lower bolts but do not tighten. 
 

 

  

 
STEP 5: 

Install upper bolts. Use a flat washer on each side, followed by a split lock washer and 

nut.  Once all bolts are started, continue to tighten all. 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
 
 
 

 

THANK YOU FOR CHOOSING L&W FAB! 


